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FIRE TESTING OF MATERIAL, COMPONENTS AND ELEMENTS USED IN BUILDINGS
PART 4 — SURFACE FIRE INDEX OF FLOOR COVERINGS
SANS 10177 Part 4: 2005

1. OBJECT OF THE TEST.
1.1 Refer to the print at the back of this page.

1.2 The sample described was tested for all the requirements of SANS 10177- 4 “Surface fire index of floor
coverings”.

1.3 The sample as tested was classified as Class 3 in accordance with SANS 10177- 4 “Surface fire index
of floor coverings”.

2, DESCRIPTION OF SAMPLE.

The sample was described by the client as eco-friendly high quality pvc interlocking floor tile.

1 Dr Lategan Road, Groenkloof, Private Bag X191, Pretoria, 0001.
Tel +27 12 428 7911. Fax +27 12 344 1568

SABS Commercial SOC Ltd conducted a conformity assessment pertaining to a sample

of the product, commodity or system identified and the outcome recorded in this test
report only relates to that specified sample. The conformity assessment outcomes
recorded in the test report do not imply SABS Approval of the quality and/or performance
of the sample(s) in guestion and the test results do not apply to any similar sample that
has not been tested. (Refer also to the conditions of test printed on the back of this page.)
This report may not be reproduced except in full. The authenticity of this report and its
contents can be confirmed by contacting the person who signed it.
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The acceptance of a sample for test and the issue of a test report are subject to
SABS’ Conditions of Test, which are the following:

1

If published or reproduced by the client, a test report shall be reproduced in full,
i.e. the reproductions shall contain the printed as well as the typed parts of the report,
nothing excerpted.

A test report relates only to a sample submitted for the actual test. It furnishes or
implies no guarantee whatsoever in respect of a similar sample that has not been
tested by the SABS.

This test report does not imply that the user has obtained pre-approval to apply the
SABS certification mark nor does it imply approval by SABS, of the quality and/or
perforrmance of the sample that has been tested. No person may falsely claim or
declare that any commodity, product cor service complies with a South African
National Standard or other publication of the SABS. ’

While every endeavour will be made to ensure that a test is representative and
accurately performed, and that a report is accurate in the quoted results and
conclusions drawn from the test, in terms of the Standards Act, SABS or its officers
shall not be liable for anything done or omitted in good faith when error made in
carrying a test.
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Photo 1: Before testing

3 NAME OF THE MANUFACTURER OF THE MATERIAL.
Pve Floor Tile.

4. DATE OF RECEIPT:
14 January 2022.

5. DATE OF TEST:
08 February 2022

6. CONDITION OF SAMPLE.

The sample was found to be in a suitable condition for testing.
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7. CONDITIONING OF THE SAMPLE.
The sample was conditioned at 22 + 3°C and 50% RH for 48 hours.
06 February 2022 - 08 February 2022
8. NATURE AND METHOD OF TEST.
8.1 The tests to establish the surface fire index of the sample of material were carried out in

accordance with the requirements of SANS 10177 - 4 * Surface fire index of floor coverings”

8.2 The sample was mounted on fibre cement board and thin steel wire ties were used to secure the

end of the specimen to the base board.

9. EQUIPMENT INFORMATION
Equipment Serial no Calibration Re-Cal date UoM
certificate No
Gas - heated furnace SABS 12473-01 Verified - -
Stop waich SWB-04 136077 2022-09-17 + 50 ms
Tape measure FPE 21-4754 2022-09-19 | +0,1 mm
Digital thermometer and 130625091 130493 2022-04-06 + 3°C

probe

10 CLASSIFICATION

The following results were obtained from the sample described under section 2.

TEST RESULT CLASS
Spread of flame index 1,24 3
Heat contribution index 2,1 3
Smoke emission index 1,81 3
Surface fire index 1,72 3
Classified as Class 3
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Manager: Civil Labora Test Officer: Fire Engineering Laboratory
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